



Legend	
[N]	Notes/Comments
{P}	Preferred
{R}	Restricted
{S}	Status Pending
{TI}	Therapeutic Interchange

<b>acetaminophen</b>	
oral, liquid	160 mg/5 mL
oral, tablet	325 mg
oral, tablet, chewable	80 mg
oral, tablet, extended release	650 mg (Tylenol Arthritis)
rectal, suppository	120 mg, 325 mg, 650 mg
<b>acetaminophen-codeine</b>	
oral, liquid	120 mg-12 mg/5 mL
oral, tablet	300 mg-30 mg
<b>acetaminophen-HYDROcodone</b>	
oral, tablet	325 mg-10 mg, 325 mg-5 mg, 500 mg-5 mg (Vicodin Eq)
<b>acetaminophen-oxycodone</b>	
oral, tablet	325 mg-10 mg, 325 mg-5 mg
<b>acetaZOLAMIDE</b>	
oral, capsule, extended release	500 mg
oral, tablet	250 mg
<b>acetic acid-aluminum acetate otic</b>	
otic, solution	2%-0.79%
<b>acyclovir</b>	
oral, suspension	200 mg/5 mL
oral, capsule	200 mg
oral, tablet	400 mg, 800 mg
<b>adalimumab</b>	
subcutaneous, kit	40 mg/0.8 mL
<b>adapalene topical</b>	
topical, gel	0.1%
<b>AI hydroxide/Mg hydroxide/simethicone</b>	
oral, suspension	400 mg-400 mg-40 mg/5 mL
<b>albuterol</b>	
inhalation, solution	5 mg/mL, 1.25 mg/3 mL (0.042%), 2.5 mg/3 mL (0.083%) {3ml premix (in 60s)}
inhalation, aerosol	90 mcg/inh
oral, syrup	2 mg/5 mL
<b>albuterol-ipratropium</b>	
inhalation, aerosol	103 mcg-18 mcg/inh
<b>alendronate</b>	
oral, solution	70 mg/75 mL
oral, tablet	5 mg, 10 mg, 35 mg, 70 mg
<b>alendronate-cholecalciferol</b>	
oral, tablet	70 mg-2800 intl units
<b>alfuzosin</b>	
oral, tablet, extended release	10 mg
<b>alginate acid/Al hydroxide/Mg trisilicate</b>	

oral, tablet, chewable	80 mg-20 mg
<b>allopurinol</b>	
oral, tablet	100 mg, 300 mg
<b>ALPRAZolam</b>	
oral, tablet	0.5 mg, 1 mg
<b>aluminum chloride hexahydrate topical</b>	
topical, solution	20%
<b>aluminum hydroxide</b>	
oral, suspension	320 mg/5 mL
<b>aluminum hydroxide-magnesium hydroxide</b>	
oral, tablet	400 mg-400 mg
<b>aluminum sulfate-calcium acetate topical</b>	
topical, tablet, effervescent	-
<b>amantadine</b>	
oral, syrup	50 mg/5 mL
oral, capsule	100 mg
[N] Non-Formulary**	Requires DCCS Approval**
<b>amcinonide topical</b>	
topical, ointment	0.1%
topical, cream	0.1%
<b>amiodarone</b>	
intravenous, solution	50 mg/mL
oral, tablet	200 mg
<b>amitriptyline</b>	
oral, tablet	10 mg, 25 mg, 50 mg, 75 mg
<b>amLODIPine</b>	
oral, tablet	2.5 mg, 5 mg, 10 mg
<b>amoxicillin</b>	
oral, capsule	250 mg, 500 mg
oral, powder for reconstitution	250 mg/5 mL, 400 mg/5 mL
<b>amoxicillin-clavulanate</b>	
oral, powder for reconstitution	125 mg-31.25 mg/5 mL, 200 mg-28.5 mg/5 mL, 250 mg-62.5 mg/5 mL, 400 mg-57 mg/5 mL, 600 mg-42.9 mg/5 mL
oral, tablet	250 mg-125 mg, 500 mg-125 mg, 875 mg-125 mg
<b>amphetamine-dextroamphetamine</b>	
oral, capsule, extended release	10 mg, 15 mg, 20 mg, 30 mg
oral, tablet	5 mg, 10 mg, 20 mg
<b>anastrozole</b>	
oral, tablet	1 mg
<b>antipyrine-benzocaine otic</b>	
otic, solution	54 mg-14 mg/mL
<b>APAP/butalbital/caffeine</b>	
oral, tablet	325 mg-50 mg-40 mg
<b>ARIPiprazole</b>	
oral, tablet	2 mg, 5 mg, 10 mg, 15 mg, 20 mg, 30 mg
<b>ASA/butalbital/caffeine</b>	
oral, tablet	325 mg-50 mg-40 mg
<b>ascorbic acid</b>	
oral, tablet	500 mg
<b>aspirin</b>	
oral, delayed release capsule	81 mg
oral, delayed release tablet	81 mg, 325 mg

oral, tablet	325 mg
<b>aspirin-dipyridamole</b>	
oral, capsule, extended release	25 mg-200 mg
<b>atenolol</b>	
oral, tablet	25 mg, 50 mg, 100 mg
<b>atomoxetine</b>	
oral, capsule	10 mg, 18 mg, 25 mg, 40 mg, 60 mg
<b>atorvastatin</b>	
oral, tablet	10 mg, 20 mg, 40 mg, 80 mg
<b>atropine ophthalmic</b>	
ophthalmic, solution	1%
<b>atropine/hyoscyamine/PB/scopolamine</b>	
oral, elixir	0.0194 mg-0.1037 mg-16.2 mg-0.0065 mg/5 mL
oral, tablet	0.0194 mg-0.1037 mg-16.2 mg-0.0065 mg
<b>atropine-diphenoxylate</b>	
oral, tablet	0.025 mg-2.5 mg
<b>azaTHIOprine</b>	
oral, tablet	50 mg
<b>azelaic acid topical</b>	
topical, cream	20%
<b>azelastine nasal</b>	
nasal, spray	137 mcg/inh
<b>azithromycin</b>	
oral, powder for reconstitution	1 g, 100 mg/5 mL, 200 mg/5 mL
oral, tablet	250 mg, 500 mg
<b>bacitracin topical</b>	
topical, ointment	500 units/g
<b>bacitracin/HC/neomycin/polymyxin B ophthalmic</b>	
ophthalmic, ointment	400 units-10 mg-3.5 mg-10000 units/g
<b>bacitracin/neomycin/polymyxin B ophthalmic</b>	
ophthalmic, ointment	400 units-3.5 mg-10000 units/g
<b>baclofen</b>	
oral, tablet	10 mg
<b>belladonna/ergotamine/PHENobarbital</b>	
oral, tablet, extended release	0.2 mg-0.6 mg-40 mg
<b>belladonna-opium</b>	
rectal, suppository	16.2 mg-60 mg
<b>benzocaine topical</b>	
mucous membrane, paste	20%
<b>benzocaine-cetylpyridinium topical</b>	
oral, lozenge	10 mg-0.07%
<b>benzocaine-trimethobenzamide</b>	
rectal, suppository	2%-200 mg
<b>benzonatate</b>	
oral, capsule	100 mg
<b>benzoyl peroxide topical</b>	
topical, gel	5%
<b>benzoyl peroxide-clindamycin topical</b>	
topical, gel	5%-1%
<b>benztropine</b>	
oral, tablet	0.5 mg, 1 mg, 2 mg
<b>betamethasone topical</b>	
topical, cream	valerate 0.1%
<b>betaxolol ophthalmic</b>	



ophthalmic, suspension	0.25%	mg-100 mg, 25 mg-250 mg, 50 mg-200 mg
[R] Restricted to Ophthalmology and Optometry		
<b>bimatoprost ophthalmic</b>		
ophthalmic, solution	0.03%	
<b>bisacodyl</b>		
oral, delayed release tablet	5 mg	
rectal, suppository	10 mg	
<b>bismuth subsalicylate</b>		
oral, tablet, chewable	262 mg	
<b>brimonidone ophthalmic</b>		
ophthalmic, solution	0.15%	
[R] Restricted to Ophthalmology or Optometry		
<b>bromocriptine</b>		
oral, tablet	2.5 mg	
<b>brompheniramine-phenylpropanolamine</b>		
oral, liquid	2 mg-12.5 mg/5 mL	
<b>brompheniramine-pseudoephedrine</b>		
oral, liquid	1 mg-15 mg/5 mL, 4 mg-60 mg/5 mL	
<b>budesonide</b>		
inhalation, suspension	0.25 mg/2 mL, 0.5 mg/2 mL	
oral, capsule, extended release	3 mg	
<b>budesonide-formoterol</b>		
inhalation, aerosol	80 mcg-4.5 mcg/inh, 160 mcg-4.5 mcg/inh	
<b>buPROPion</b>		
oral, tablet, extended release	100 mg/12 hours (12 hour), 150 mg/12 hours (12 hour), 150 mg/24 hours, 300 mg/24 hours	
[N] Bupropion SR not to be used for smoking cessation, except for patients enrolled in the GLWACH Smoking Cessation program.		
<b>busPIRone</b>		
oral, tablet	5 mg, 10 mg, 15 mg	
<b>calcipotriene topical</b>		
topical, ointment	0.005%	
topical, solution	0.005%	
<b>calcitriol</b>		
oral, capsule	0.25 mcg	
<b>calcium acetate</b>		
oral, tablet	667 mg	
<b>candesartan</b>		
oral, tablet	16 mg, 32 mg	
<b>captopril</b>		
oral, tablet	12.5 mg, 25 mg, 50 mg, 100 mg	
<b>carBAMazepine</b>		
oral, suspension	100 mg/5 mL	
oral, tablet	200 mg	
oral, tablet, chewable	100 mg	
oral, tablet, extended release	400 mg	
<b>carbamide peroxide otic</b>		
otic, solution	6.5%	
<b>carbidopa-levodopa</b>		
oral, tablet	10 mg-100 mg, 25	

oral, tablet, extended release	
<b>carvedilol</b>	
oral, tablet	3.125 mg, 6.25 mg, 12.5 mg, 25 mg
[R] Restricted to Cardiology	
<b>cefdinir</b>	
oral, powder for reconstitution	125 mg/5 mL, 250 mg/5 mL
<b>cefprozil</b>	
oral, powder for reconstitution	125 mg/5 mL, 250 mg/5 mL
<b>cefuroxime</b>	
oral, tablet	250 mg (2nd line), 500 mg
<b>celecoxib</b>	
oral, capsule	100 mg, 200 mg
<b>cephalexin</b>	
oral, capsule	250 mg, 500 mg
oral, powder for reconstitution	250 mg/5 mL
<b>cetirizine</b>	
oral, syrup	1 mg/mL
oral, tablet	10 mg
oral, tablet, chewable	10 mg
<b>chloral hydrate</b>	
oral, syrup	500 mg/5 mL
<b>chlordiazepoxide-clidinium</b>	
oral, capsule	5 mg-2.5 mg
<b>chlorhexidine topical</b>	
mucous membrane, liquid	0.12%
<b>chloroquine</b>	
oral, tablet	500 mg
<b>chlorpheniramine</b>	
oral, syrup	2 mg/5 mL
oral, tablet	4 mg
<b>chlorthalidone</b>	
oral, tablet	25 mg, 50 mg
<b>ciprofloxacin</b>	
oral, powder for reconstitution	250 mg/5 mL
oral, tablet	100 mg, 250 mg, 500 mg, 750 mg
<b>ciprofloxacin-dexamethasone otic</b>	
otic, suspension	0.3%-0.1%
<b>ciprofloxacin-hydrocortisone otic</b>	
otic, suspension	0.2%-1%
[N] Authorized for treatment of otorrhea after cortisporin failure	
<b>citalopram</b>	
oral, solution	10 mg/5 mL
oral, tablet	10 mg, 20 mg (split tab dosing), 40 mg
[N] Consider Fluoxetine as initial SSRI. Split tab dosing (10mg = 1/2 of 20mg, 20mg = 1/2 of 40mg)	
<b>clarithromycin</b>	
oral, powder for reconstitution	125 mg/5 mL, 250 mg/5 mL
oral, tablet	250 mg, 500 mg
[N] Second line treatment in pediatric patients (125mg/5ml, 250mg/5ml, 250mg tablet)	
<b>clindamycin</b>	
oral, capsule	150 mg, 300 mg

oral, powder for reconstitution	75 mg/5 mL	<b>desonide topical</b> topical, cream 0.05%	<b>dorzolamide-timolol ophthalmic</b> ophthalmic, 2%-0.5% solution Ⓢ Restricted to Ophthalmology or Optometry	oral, tablet	5 mcg-1 mg, 20 mcg-1 mg, 30 mcg-1.5 mg, 35 mcg-1 mg, triphasic 0.5 mg-0.75 mg-1 mg	<b>FLUoxetine</b> oral, solution 20 mg/5 mL oral, capsule 10 mg, 20 mg, 40 mg
<b>clindamycin topical</b> topical, solution 1% vaginal, cream 2%		<b>desoximetasone topical</b> topical, cream 0.25%	<b>doxazosin</b> oral, tablet 2 mg, 4 mg, 8 mg	<b>ethinyl estradiol-norgestimate</b> oral, tablet	triphasic 25 mcg, 35 mcg-0.25 mg, triphasic 35 mcg	<b>fluticasone</b> oral, capsule 125 mg inhalation, powder 50 mcg, 100 mcg, 250 mcg inhalation, aerosol with adapter 44 mcg/inh, 110 mcg/inh, 220 mcg/inh
<b>clobetasol topical</b> topical, ointment 0.05% topical, cream 0.05% topical, gel 0.05%		<b>dexamethasone</b> oral, concentrate 1 mg/mL oral, tablet 0.5 mg, 4 mg	<b>doxepin</b> oral, capsule 10 mg, 25 mg, 50 mg, 75 mg oral, concentrate 10 mg/mL	<b>ethinyl estradiol-norgestrel</b> oral, tablet	30 mcg-0.3 mg, 50 mcg-0.5 mg	<b>fluticasone-salmeterol</b> inhalation, powder 100 mcg-50 mcg, 250 mcg-50 mcg inhalation, aerosol CFC free 45 mcg-21 mcg/inh, CFC free 115 mcg-21 mcg/inh, CFC free 230 mcg-21 mcg/inh
<b>clomiPHENE</b> oral, tablet 50 mg Ⓢ limited to two months and no refills		<b>dexamethasone/neomycin/polymyxin B ophthalmic</b> ophthalmic, 1 mg-3.5 mg-10000 units/mL suspension ophthalmic, 1 mg-3.5 mg-10000 units/g ointment ophthalmic, 0.1%-0.3%	<b>doxycycline</b> oral, capsule hyclate 100 mg oral, powder for reconstitution hyclate 100 mg oral, tablet 3 mg-0.02 mg, 3 mg-0.03 mg	<b>ethosuximide</b> oral, syrup 250 mg/5 mL		<b>follic acid</b> oral, tablet 1 mg <b>fondaparinux</b> subcutaneous, solution 5 mg/0.4 mL, 2.5 mg/0.5 mL, 7.5 mg/0.6 mL, 10 mg/0.8 mL, 12.5 mg/mL
<b>clonazepam</b> oral, tablet 0.5 mg, 1 mg		<b>dextromethorphan-guaiFENesin</b> oral, liquid 10 mg-100 mg/5 mL oral, tablet 20 mg-400 mg	<b>drospirenone-ethinyl estradiol</b> oral, tablet 3 mg-0.02 mg, 3 mg-0.03 mg	<b>etodolac</b> oral, tablet 400 mg		<b>formoterol-mometasone</b> inhalation, aerosol 5 mcg-100 mcg/inh, 5 mcg-200 mcg/inh
<b>cloNIDine</b> oral, tablet 0.1 mg, 0.2 mg, 0.3 mg		<b>dextroamphetamine</b> oral, capsule, extended release 5 mg, 10 mg	<b>electrolyte replacement solutions, oral</b> oral, solution - (Pedialyte)	<b>ezetimibe</b> oral, tablet 10 mg		<b>furosemide</b> oral, liquid 10 mg/mL oral, tablet 20 mg, 40 mg
<b>clopidogrel</b> oral, tablet 75 mg		<b>diazepam</b> oral, tablet 5 mg	<b>emollients, topical</b> topical, cream - (Eucerin Eq) topical, lotion - Ⓢ Eucerin limited to diagnosis of atopic dermatitis	<b>ezetimibe-simvastatin</b> oral, tablet 10 mg-10 mg, 10 mg-20 mg, 10 mg-40 mg		<b>gabapentin</b> oral, capsule 100 mg, 300 mg oral, tablet 400 mg, 600 mg, 800 mg
<b>clotrimazole</b> oral, lozenge 10 mg topical, cream 1% topical, solution 1% vaginal, cream with 1% applicator		<b>dibucaine topical</b> topical, ointment 1%	<b>enalapril</b> oral, tablet 5 mg, 10 mg	<b>fenofibrate</b> oral, tablet 48 mg, 50 mg, 145 mg, 160 mg		<b>gemfibrozil</b> oral, tablet 600 mg Ⓢ Consider Omega-3 (fish oil) for hypertriglyceridemia
<b>clotrimazole topical</b> topical, cream 1% topical, solution 1% vaginal, cream with 1% applicator		<b>diclofenac ophthalmic</b> ophthalmic, 0.1% solution	<b>EPINEPHrine</b> injectable, kit 0.15 mg (EpiPen Jr), 0.3 mg (EpiPen)	<b>fentanyl</b> transdermal, film, extended release 12 mcg/hr, 25 mcg/hr, 50 mcg/hr, 75 mcg/hr, 100 mcg/hr		<b>gentamicin ophthalmic</b> ophthalmic, 0.3% ointment ophthalmic, 0.3% solution
<b>codeine</b> oral, tablet sulfate 30 mg		<b>dicloxacillin</b> oral, capsule 250 mg, 500 mg	<b>erythromycin</b> oral, granule for reconstitution ethylsuccinate 200 mg/5 mL oral, tablet 250 mg	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		<b>gentian violet topical</b> topical, solution 1%
<b>colchicine</b> oral, tablet 0.6 mg		<b>dicyclomine</b> oral, syrup 10 mg/5 mL oral, tablet 20 mg	<b>erythromycin ophthalmic</b> ophthalmic, 0.5% ointment	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		<b>glatiramer</b> subcutaneous, kit 20 mg/mL
<b>colloidal oatmeal topical</b> topical, powder -		<b>digoxin</b> oral, elixir 50 mcg/mL (0.05 mg/mL) oral, tablet 125 mcg (0.125 mg), 250 mcg (0.25 mg)	<b>estradiol topical</b> vaginal, tablet 10 mcg	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		<b>glimepiride</b> oral, tablet 2 mg, 4 mg Ⓢ 2nd line sulfonylurea
<b>conjugated estrogens</b> oral, tablet 0.3 mg, 0.45 mg, 0.625 mg, 1.25 mg		<b>diltiazem</b> oral, capsule, extended release 120 mg/24 hours, 180 mg/24 hours, 240 mg/24 hours, 300 mg/24 hours, 360 mg/24 hours, 420 mg/24 hours 60 mg	<b>estradiol</b> oral, tablet 1 mg, 2 mg transdermal, film, extended release 0.025 mg/24 hours weekly, 0.0375 mg/24 hours weekly, 0.05 mg/24 hours weekly, 0.06 mg/24 hours weekly, 0.075 mg/24 hours weekly, 0.1 mg/24 hours weekly	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		<b>glipizide</b> oral, tablet 5 mg, 10 mg
<b>conjugated estrogens topical</b> vaginal, cream with 0.625 mg/g applicator		<b>diclofenac ophthalmic</b> ophthalmic, 0.1% solution	<b>estrogens-methylTESTOSTERone</b> oral, tablet 0.625 mg-1.25 mg	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		<b>glyBURIDE</b> oral, tablet 1.25 mg, micronized 1.5 mg, 2.5 mg, micronized 3 mg, 5 mg, micronized 6 mg
<b>conjugated estrogens-medroxyPROGESTERone</b> oral, tablet 0.45 mg-1.5 mg, 0.625 mg-2.5 mg, 0.625 mg-5 mg, biphasic		<b>digoxin</b> oral, elixir 50 mcg/mL (0.05 mg/mL) oral, tablet 125 mcg (0.125 mg), 250 mcg (0.25 mg)	<b>estradiol</b> oral, tablet 1 mg, 2 mg transdermal, film, extended release 0.025 mg/24 hours weekly, 0.0375 mg/24 hours weekly, 0.05 mg/24 hours weekly, 0.06 mg/24 hours weekly, 0.075 mg/24 hours weekly, 0.1 mg/24 hours weekly	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		<b>glycerin</b> rectal, suppository adult
<b>cyanocobalamin</b> injectable, solution 1000 mcg/mL oral, tablet 1000 mcg		<b>diltiazem</b> oral, capsule, extended release 120 mg/24 hours, 180 mg/24 hours, 240 mg/24 hours, 300 mg/24 hours, 360 mg/24 hours, 420 mg/24 hours 60 mg	<b>estradiol</b> oral, tablet 1 mg, 2 mg transdermal, film, extended release 0.025 mg/24 hours weekly, 0.0375 mg/24 hours weekly, 0.05 mg/24 hours weekly, 0.06 mg/24 hours weekly, 0.075 mg/24 hours weekly, 0.1 mg/24 hours weekly	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		<b>glycerin-witch hazel topical</b> topical, pad 50%
<b>cyclobenzaprine</b> oral, tablet 10 mg		<b>diphenhydrAMINE</b> oral, capsule 25 mg, 50 mg oral, liquid 12.5 mg/5 mL	<b>estradiol</b> oral, tablet 1 mg, 2 mg transdermal, film, extended release 0.025 mg/24 hours weekly, 0.0375 mg/24 hours weekly, 0.05 mg/24 hours weekly, 0.06 mg/24 hours weekly, 0.075 mg/24 hours weekly, 0.1 mg/24 hours weekly	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		<b>gramicidin/neomycin/polymyxin B ophthalmic</b> ophthalmic, 0.025 mg-1.75 mg-10000 units/mL solution
<b>cyclopentolate ophthalmic</b> ophthalmic, 1% solution		<b>disulfiram</b> oral, tablet 250 mg	<b>estradiol</b> oral, tablet 1 mg, 2 mg transdermal, film, extended release 0.025 mg/24 hours weekly, 0.0375 mg/24 hours weekly, 0.05 mg/24 hours weekly, 0.06 mg/24 hours weekly, 0.075 mg/24 hours weekly, 0.1 mg/24 hours weekly	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		<b>griseofulvin</b> oral, suspension microcrystalline 125 mg/5 mL oral, tablet microcrystalline 250 mg,
<b>cyclopentolate-phenylephrine ophthalmic</b> ophthalmic, 0.2%-1% solution		<b>divalproex sodium</b> oral, delayed release capsule 125 mg oral, delayed release tablet 125 mg, 250 mg, 500 mg oral, tablet, extended release 250 mg, 500 mg (for migraine prophylaxis)	<b>estradiol</b> oral, tablet 1 mg, 2 mg transdermal, film, extended release 0.025 mg/24 hours weekly, 0.0375 mg/24 hours weekly, 0.05 mg/24 hours weekly, 0.06 mg/24 hours weekly, 0.075 mg/24 hours weekly, 0.1 mg/24 hours weekly	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		
<b>cyclophosphamide</b> oral, tablet 50 mg		<b>docosate</b> oral, syrup sodium 60 mg/15 mL oral, capsule sodium 100 mg	<b>estradiol</b> oral, tablet 1 mg, 2 mg transdermal, film, extended release 0.025 mg/24 hours weekly, 0.0375 mg/24 hours weekly, 0.05 mg/24 hours weekly, 0.06 mg/24 hours weekly, 0.075 mg/24 hours weekly, 0.1 mg/24 hours weekly	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		
<b>cycloSPORINE ophthalmic</b> ophthalmic, 0.05% emulsion Ⓢ Restricted to Ophthalmology and Optometry		<b>donepezil</b> oral, tablet 5 mg, 10 mg	<b>ethambutol</b> oral, tablet 100 mg	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		
<b>cyproheptadine</b> oral, syrup 2 mg/5 mL oral, tablet 4 mg		<b>dorzolamide ophthalmic</b> ophthalmic, 2% solution Ⓢ Restricted to Ophthalmology and Optometry	<b>ethinyl estradiol-ethynodiol</b> oral, tablet 35 mcg-1 mg	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		
<b>desogestrel-ethinyl estradiol</b> oral, tablet 0.15 mg-0.03 mg			<b>ethinyl estradiol-etonogestrel</b> vaginal, ring 0.015 mg-0.120 mg	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		
			<b>ethinyl estradiol-levonorgestrel</b> oral, tablet triphasic, 20 mcg-100 mcg, extended cycle 30 mcg-0.15 mg	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		
			<b>ethinyl estradiol-norethindrone</b>	<b>ferrous sulfate</b> oral, liquid (as elemental iron) 15 mg/mL oral, tablet 325 mg		

	ultramicrocrystalline 250 mg	subcutaneous, suspension	30 units-70 units/mL	oral, solution oral, tablet	100 mg/mL 250 mg, 500 mg, 750 mg, 1000 mg	LOWEST effective dose possible.	topical, powder vaginal, kit	2% 200 mg-2%	
<b>guaifENesin</b>	oral, liquid oral, tablet	<b>insulin detemir</b> subcutaneous, solution	100 units/mL	<b>levobunolol ophthalmic</b> ophthalmic, solution	0.5%	<b>melpalhan</b> oral, tablet	2 mg	<b>mineral oil</b> oral, liquid rectal, enema	100% 100%
<b>haloperidol</b>	oral, tablet	<b>insulin glargine</b> subcutaneous, solution	100 units/mL	<b>levofloxacin</b> oral, solution oral, tablet	25 mg/mL 250 mg, 500 mg, 750 mg	<b>meperidine</b> oral, tablet	5 mg, 10 mg	<b>minocycline</b> oral, capsule	100 mg
<b>hydrALAZINE</b>	oral, tablet	<b>insulin isophane</b> subcutaneous, suspension	human recombinant 100 units/mL	<b>levonorgestrel</b> oral, tablet	0.75 mg	<b>mesalamine</b> oral, delayed release tablet	400 mg	<b>mirtazapine</b> oral, tablet	15 mg, 30 mg
<b>hydrochlorothiazide</b>	oral, capsule oral, tablet	<b>insulin isophane-insulin regular</b> subcutaneous, suspension	human recombinant 70 units-30 units/mL	<b>levothyroxine</b> oral, tablet	25 mcg (0.025 mg), 50 mcg (0.05 mg), 75 mcg (0.075 mg), 88 mcg (0.088 mg), 100 mcg (0.1 mg), 112 mcg (0.112 mg), 125 mcg (0.125 mg), 137 mcg (0.137 mg), 150 mcg (0.15 mg), 175 mcg (0.175 mg), 200 mcg (0.2 mg)	<b>metaxalone</b> oral, tablet	800 mg	<b>misoprostol</b> oral, tablet	200 mcg
<b>hydrochlorothiazide-losartan</b>	oral, tablet	<b>insulin regular</b> injectable, solution	human recombinant 100 units/mL	<b>lidocaine topical</b> mucous membrane, solution	2%	<b>metFORMIN</b> oral, tablet	500 mg {1/2 tab for 250mg doses}, 850 mg, 1000 mg {1/2 tab for 500mg}	<b>mometasone</b> inhalation, aerosol powder	110 mcg/inh, 220 mcg/inh
<b>hydrochlorothiazide-telemisartan</b>	oral, tablet	<b>Insulin syringes</b> subcutaneous, injection	Lo-Dose 0.5ml {100s}, U-100, 1ml {100s}	<b>liothyronine</b> oral, tablet	5 mcg, 25 mcg	<b>metFORMIN-sitaGLIPtin</b> oral, tablet	500 mg {1/2 tab for 250mg doses}, 850 mg, 1000 mg {1/2 tab for 500mg}	<b>mometasone nasal</b> nasal, spray	50 mcg/inh
<b>hydrochlorothiazide-triamterene</b>	oral, tablet	<b>iodine topical</b> topical, solution	5%-10% {5%}	<b>lisinopril</b> oral, tablet	5 mg, 10 mg, 20 mg, 30 mg, 40 mg	<b>methadone</b> oral, tablet	10 mg	<b>montelukast</b> oral, tablet, oral, tablet, chewable	10 mg 4 mg, 5 mg
<b>hydrochlorothiazide-valsartan</b>	oral, tablet	<b>ipratropium</b> inhalation, solution inhalation, aerosol	500 mcg/2.5 mL 18 mcg/inh	<b>lithium</b> oral, capsule	150 mg, 300 mg	<b>methimazole</b> oral, tablet	5 mg	<b>morphine</b> oral, solution oral, concentrate oral, tablet, extended release	10 mg/5 mL 20 mg/mL 15 mg, 30 mg 15 mg/12 hr, 30 mg/12 hr, 60 mg/12 hours
<b>hydrocortisone</b>	oral, tablet rectal, suspension	<b>ipratropium nasal</b> nasal, spray	21 mcg/inh	<b>lisinopril</b> topical, film topical, gel with applicator	5 mcg, 25 mcg	<b>methocarbamol</b> oral, tablet	500 mg	<b>moxifloxacin ophthalmic</b> ophthalmic, solution	0.5%
<b>hydrocortisone topical</b>	rectal, cream with applicator	<b>isoniazid</b> oral, tablet	100 mg, 300 mg	<b>liothyronine</b> oral, tablet	5 mcg, 25 mcg	<b>methotrexate</b> oral, tablet	2.5 mg	<b>multivitamin</b> oral, tablet	Multiple Vitamins
<b>hydrocortisone/neomycin/polymyxin B otic</b>	otic, suspension otic, solution	<b>isosorbide dinitrate</b> oral, tablet, extended release	5 mg, 10 mg, 20 mg, 30 mg 40 mg	<b>lisinopril</b> oral, tablet	5 mg, 10 mg, 20 mg, 30 mg, 40 mg	<b>methylidopa</b> oral, tablet	250 mg	<b>multivitamin with fluoride</b> oral, liquid	Vitamin A, D and C with Fluoride 0.25 mg/mL
<b>hydrocortisone-pramoxine topical</b>	rectal, foam	<b>isorbide mononitrate</b> oral, tablet, extended release	20 mg, 60 mg, 120 mg	<b>lithium</b> oral, capsule	150 mg, 300 mg	<b>methylphenidate</b> oral, tablet oral, tablet, extended release	5 mg, 10 mg 18 mg/24 hr, 20 mg/8 hr, 27 mg/24 hr, 36 mg/24 hr, 54 mg/24 hr	<b>Multiple Vitamins with Fluoride 0.5 mg</b>	
<b>HYDROMorphone</b>	oral, tablet	<b>ISOTretinoin</b> oral, capsule	20 mg, 40 mg	<b>loperamide</b> oral, capsule	2 mg	<b>methyIPREDNISolone</b> oral, tablet	4 mg	<b>multivitamin, prenatal</b> oral, tablet	Prenatal Multivitamins
<b>hydroquinone topical</b>	topical, cream	<b>ketocozazole</b> oral, tablet	200 mg	<b>loratadine</b> oral, syrup oral, tablet	5 mg/5 mL 10 mg	<b>metoclopramide</b> oral, syrup oral, tablet	5 mg/5 mL 10 mg	<b>mpirocin topical</b> topical, ointment	2%
<b>hydroxychloroquine</b>	oral, tablet	<b>ketocozazole topical</b> topical, cream	2%	<b>LORazepam</b> oral, tablet	1 mg	<b>metolazone</b> oral, tablet	2.5 mg, 5 mg	<b>natifine topical</b> topical, cream	1%
<b>hydroxyurea</b>	oral, capsule	<b>ketorolac</b> oral, tablet	10 mg	<b>losartan</b> oral, tablet	25 mg, 50 mg, 100 mg	<b>metoprolol</b> oral, tablet oral, tablet, extended release	50 mg, 100 mg 25 mg, 50 mg, 100 mg, 200 mg	<b>naphazoline-pheniramine ophthalmic</b> ophthalmic, solution	0.025%-0.3%
<b>hydroXYzine</b>	oral, syrup	<b>ketorolac ophthalmic</b> ophthalmic, solution	0.4%, 0.5%	<b>magnesium citrate</b> oral, liquid	1.745 g/30 mL	<b>metoprolol</b> oral, tablet oral, tablet, extended release	50 mg, 100 mg 25 mg, 50 mg, 100 mg, 200 mg	<b>naproxen</b> oral, suspension oral, tablet	125 mg/5 mL 250 mg, sodium 275 mg, 500 mg, sodium 550 mg
<b>ibandronate</b>	oral, tablet	<b>labetalol</b> oral, tablet	100 mg, 200 mg	<b>magnesium hydroxide</b> oral, suspension	8%	<b>metronIDAZOLE</b> oral, tablet	250 mg, 500 mg	<b>neomycin</b> oral, tablet	500 mg
<b>ibuprofen</b>	oral, suspension oral, tablet	<b>lactase</b> oral, capsule	250 mg	<b>magnesium oxide</b> oral, tablet	400 mg	<b>metronIDAZOLE topical</b> (metronidazole injection)		<b>niacin</b> oral, tablet oral, tablet, extended release	100 mg, 500 mg 500 mg, 750 mg, 1000 mg
<b>imipramine</b>	oral, capsule oral, tablet	<b>lactulose</b> oral, syrup	10 g/15 mL	<b>meclizine</b> oral, tablet	25 mg	<b>medroxyPROGESTERone</b> intramuscular, suspension	150 mg/mL	<b>NIFEdipine</b> oral, tablet, extended release	30 mg, 60 mg, 90 mg
<b>imiquimod topical</b>	topical, cream	<b>lamoTRigine</b> oral, tablet, dispersible	5 mg, 25 mg	<b>medroxyPROGESTERone</b> intramuscular, suspension	150 mg/mL	<b>mefloquine</b> oral, tablet	250 mg	<b>nitrofurantoin</b> oral, suspension oral, capsule	25 mg/5 mL macrocrystals 25 mg, macrocrystals 50 mg, macrocrystals 100 mg, macrocrystals-monohydrate 100 mg
<b>indomethacin</b>	oral, capsule	<b>latanoprost ophthalmic</b> ophthalmic, solution	0.005%	<b>meloxicam</b> oral, tablet	7.5 mg, 15 mg	<b>mefloquine</b> oral, tablet	250 mg	<b>nitroglycerin</b> oral, capsule, extended release	2.5 mg, 6.5 mg
<b>insulin aspart</b>	subcutaneous, solution	<b>labeled</b> Restricted to Ophthalmology or Optometry		<b>metoprolol</b> oral, tablet	25 mg, 50 mg, 100 mg	<b>megestrol</b> oral, tablet	40 mg		
<b>insulin aspart-insulin aspart protamine</b>		<b>letrozole</b> oral, tablet	2.5 mg	<b>meloxicam</b> oral, tablet	7.5 mg, 15 mg	<b>metronIDAZOLE topical</b> topical, cream vaginal, gel with applicator	0.75% 0.75%		
		<b>leucovorin</b> oral, tablet	5 mg	<b>levETIRAcetam</b>					



**triazolam**  
 oral, tablet 0.25 mg  
**trifluridine ophthalmic**  
 ophthalmic, 1%  
 solution  
**trihexyphenidyl**  
 oral, elixir 2 mg/5 mL  
 oral, tablet 2 mg  
**trimethobenzamide**  
 oral, capsule 300 mg  
**tropicamide ophthalmic**  
 ophthalmic, 1%  
 solution  
**ursodiol**  
 oral, capsule 300 mg  
**valACYclovir**  
 oral, tablet 1 g, 500 mg  
**valproic acid**  
 oral, syrup 250 mg/5 mL  
**valsartan**  
 oral, tablet 40 mg, 80 mg, 160 mg, 320 mg  
**venlafaxine**  
 oral, capsule, extended release 37.5 mg, 75 mg, 150 mg  
 oral, tablet 25 mg, 50 mg, 75 mg, 100 mg  
**verapamil**  
 oral, tablet 80 mg  
 oral, tablet, extended release 120 mg/12 hours, 180 mg/12 hours, 240 mg/12 hours  
**vitamin E**  
 oral, capsule 100 intl units, 400 intl units  
**warfarin**  
 oral, tablet 1 mg, 2 mg, 2.5 mg, 3 mg, 4 mg, 5 mg, 6 mg, 7.5 mg, 10 mg  
**zaleplon**  
 oral, capsule 5 mg, 10 mg  
**zanamivir**  
 inhalation, powder 5 mg  
**ziprasidone**  
 oral, capsule 20 mg, 40 mg, 60 mg, 80 mg  
 Restricted to PSYCHIATRY  
**ZOLmitriptan**  
 oral, tablet 2.5 mg, 5 mg  
 oral, tablet, disintegrating 2.5 mg, 5 mg  
 First Line Triptan  
**zolpidem**  
 oral, tablet 5 mg, 10 mg